

□□□□□□□□ □□□□□□ □□□□ □□□□ □□□ □□□□□□ □□□□□□□□ □□□□□ □□□□□ □□□□

Report No.: 131206-054-V1  
 Supplier :

Inspection Date: 24<sup>th</sup> Dec 2013  
 Inspector: Ken Tung

Inspection only for: PO .XYA-120501 Item No. 401-01-054	<b>Inspection Result:</b> PASS
--	-----------------------------------

Description	Finished Q'ty	Sample Size	Defect Found	Defects Description	Acceptable Q'ty
U max Base	500pcs	100% inspection	29pcs	27pcs with unclear symbols on the side . 1pcs with painting on the inside . 1piece with poor finish	500pcs

**Appearance Inspection :**  
 No failure,  
 29pcs are picked out from the final products.

**Dimension Inspection:**  
 No failure , below measurement report for reference.

**Leakage Test:**  
 No failure

**Inspection Summary**  
 The inspection sample plan is 100% inspection , 29pcs are rejected for unclear symbols on the side.

Digital photo records :

	
1. Packing	2. Carton
	
3. Side Mark	4. Pallet
	
5. Product	6. Product
	
7 Product	8. item number
	
9. test	10. Defect-unclear symbols
	
11. Defect- painting on the inside	12. Defect- poor finish
	
13. Defect-poor label	14. Defect-Poor painting
	
15. Carton	16. Loading
	
17. Test	18. Measurement report. as attached

